
PVD Medication List 

PVD MEDICATION

Name of 
Medication

Mechanism of 
Action

Indication Dose (for 
~70kg adult)

Potential Side Effects

Aspirin Antiplatelet Prevention of 
cardiovascular 
events

75-325 mg 
daily

Gastrointestinal 
bleeding, ulcers, allergic 
reactions

Clopidogrel Antiplatelet Prevention of 
cardiovascular 
events

75 mg daily Bleeding, diarrhea, rash

Cilostazol Phosphodiester
ase inhibitor

Intermittent 
claudication

100 mg twice 
daily

Headache, diarrhea, 
palpitations

Pentoxifylline Hemorheologic 
agent

Intermittent 
claudication

400 mg three 
times daily

Nausea, vomiting, 
dizziness

Atorvastatin HMG-CoA 
reductase 
inhibitor

Hyperlipidemia 10-80 mg daily Muscle pain, increased 
liver enzymes, risk of 
diabetes

Simvastatin HMG-CoA 
reductase 
inhibitor

Hyperlipidemia 20-40 mg daily Muscle pain, increased 
liver enzymes, risk of 
diabetes

Ramipril ACE inhibitor Hypertension 2.5-20 mg 
daily

Cough, elevated blood 
potassium levels, low 
blood pressure

Amlodipine Calcium 
channel blocker

Hypertension 5-10 mg daily Swelling of the legs, 
flushing, headache

Losartan Angiotensin II 
receptor blocker

Hypertension 25-100 mg 
daily

Dizziness, muscle 
cramps, nasal 
congestion

Warfarin Vitamin K 
antagonist

Prevention of 
thromboembolism

Dose adjusted 
to INR

Bleeding, bruising, 
necrosis (rare)

Rivaroxaban Direct oral 
anticoagulant

Prevention of 
thromboembolism

10-20 mg daily Bleeding, anemia, 
elevated liver enzymes

Apixaban Direct oral 
anticoagulant

Prevention of 
thromboembolism

2.5-5 mg twice 
daily

Bleeding, nausea, 
anemia

Dipyridamole Antiplatelet and 
vasodilator

Prevention of 
stroke in 
combination with 
aspirin

200 mg twice 
daily with 
aspirin

Headache, dizziness, 
nausea

Ticagrelor Antiplatelet Acute coronary 
syndrome

90 mg twice 
daily for 1 
year, then 60 
mg twice daily

Shortness of breath, 
bleeding, headache



Name of 
Medication

Mechanism of 
Action

Indication Dose (for 
~70kg adult)

Potential Side Effects

Sildenafil Phosphodiester
ase-5 inhibitor

Raynaud's 
phenomenon

20-100 mg 
before 
expected 
exposure/activ
ity

Headache, flushing, 
dyspepsia

Nifedipine Calcium 
channel blocker

Raynaud's 
phenomenon

30-90 mg daily 
(extended 
release)

Headache, flushing, 
peripheral edema

Alprostadil 
(PGE1)

Vasodilator Critical limb 
ischemia

Intravenous or 
intra-arterial 
according to 
protocol

Pain at injection site, 
hypotension, flushing

Epoprostenol Prostacyclin 
analog

Pulmonary 
hypertension 
associated with 
PVD

Continuous 
intravenous 
infusion

Jaw pain, diarrhea, 
nausea

Statins 
(Various)

Lipid-lowering Dyslipidemia 
associated with 
atherosclerosis

Variable, 
depends on 
the specific 
statin

Muscle pain, increased 
liver enzymes, risk of 
diabetes

Beta-
blockers 
(Various)

Decrease heart 
rate and 
contractility

Hypertension, 
ischemic heart 
disease

Variable, 
depends on 
the specific 
beta-blocker

Fatigue, cold 
extremities, depression 
(less common)

PROVIDER’S NOTES

Additional Medications:

Medication Changes/Adjustments:

Patient Tolerability and Side Effects:



FOLLOW-UP AND MONITORING

Next Review Date:

Monitoring Parameters:

Lab Tests Required:

Doctor’s Name: 

Signature:

Date:


	Additional MedicationsRow1: Gabapentin 300 mg daily at bedtime for neuropathic pain related to diabetes.

Fluoxetine 20 mg daily for management of depressive symptoms, common in chronic illness.
	Medication ChangesAdjustmentsRow1: Increased Atorvastatin from 20 mg to 40 mg daily due to persistently elevated LDL cholesterol levels.

Discontinued Pentoxifylline due to patient complaints of severe gastrointestinal upset; considering trial of Cilostazol after reevaluation.

Started Apixaban in place of Warfarin for better control of anticoagulation and patient convenience (no need for regular INR monitoring).
	Patient Tolerability and Side EffectsRow1: Patient reports mild nausea and headache with Clopidogrel but tolerable; no intervention needed at this time.

Reports of muscle cramps with Simvastatin; recommended CoQ10 supplementation and scheduled follow-up liver function test to assess statin tolerance.

Patient experienced significant leg swelling with Amlodipine; switched to Losartan with better tolerance and control of hypertension.
	Next Review Date: October 15, 2024
	Monitoring ParametersRow1: Blood Pressure: Target <130/80 mmHg; monitor monthly until stable, then every 3 months.

Lipid Profile: Check every 6 months to ensure LDL goals are met (LDL <70 mg/dL for high-risk patients).

Liver Function Tests: Annually, or more frequently if signs of hepatotoxicity or with changes in statin therapy.

Renal Function: Baseline, then every 6 months due to ACE inhibitor therapy.
	Lab Tests RequiredRow1: Complete Blood Count: Annually, unless symptoms suggest otherwise.

Prothrombin Time/INR: No longer required monthly due to switch to Apixaban from Warfarin.

Electrolytes and Creatinine: Every 6 months due to use of Ramipril, more frequently if any signs of renal impairment arise.

HbA1c: Every 3 months for diabetic patients to monitor glucose control.
	Doctors Name: Dr. Jane Doe
	Signature: 
	Date: April 15, 2024


